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TOKYO STEEL MFG.CO.,LTD.
A4T100-0013 BRBTREARE,H3ITE7E 15 ErER2EL(158)

7S£hipér% Head Office : Kasumigaseki Tokyu Bldg. (15F), 3-7-1 Kasumigaseki, Chiyoda-ku Tokyo 100-0013 Japan
BT BEEE contract No. 881-71-140 BV IRES invoice No.  E-300642
CUSIOMer % fT Hopaeoflssee SEPTEMBER. 20,201 7 stbnmas
& & EER -
commodty HOT ROLLED STEEL SHEET IN COIL Customer 08C0 DAEWOO MEXICO S.A. DE L.V.
# 8% I Z
Specificaion  ASTM A36-14 Project Name
o . 5|3EEtER Tensile Test % 1 EHEHRER %3 B A
# 8 Quantity BEHKN % —t Through-thickness
= % I LES m B SR Egme B a0 e " %
EH B £ o Y B0 | S Pt | Bongatn |3%¢ J Reduction of Area %
Size bieces|  Weight Coil No. Charge No. | N/mm‘(MPa) | % | % 1 [ 2 [ 3 Jae[ 1] 2]3 [Ae Remark
(MM) (kg)
6.40X%1,220XCOTL 1 21}740 A7T917073N AB2709 336 432 5116
6.40X1,220XCOIL 1| | 217760 A7917075N | AB2709 336 432 51
6.40X1,220XC0TL 1 212730 A7917076N AB2709 336| 432 51|G G
6.40X1,220XC0OIL 1| i 217740 AT917077N | AB2709 | 336| 432 5116
6.40X1,220XC0TL 1 215740 A7917078N AB2709 336| 432 511G G
6.40%X1,220XC0OTL 1 i 21550 A7T917074N AB2709 331 435 48 G
: ; TOTAL UNDER THE
S-TOTAL f| 113026C CERTIFICATE NO.
; ; PIECES: 6
G-TOTAL 11301260 WEIGHT:130260 KG
1 BIREER 3518 Standard AUIS Z 2241 BASTM EG/EBM CEN10002-1 D: %3 EEHR %ﬁ [s)gand;rd A'tJéS z |?24253£§2AHAE70 g::%mn}oéggﬁt% s -
Tensile Test gg k] §::;?:g ﬁﬁ?ﬁz e R Tt mpact Test 18 Dreckon of SarOing 74 11/a ) & Tost Tomperaure KIT L:

S Specimen KFHHBH Rectangular LAFERE Round
. 12958 Gauge Length M:200mm N:50mm P:8do Q:5.65¢'So R:
%2 HFEER Bend Test 218 GGood

<+ Dimension M:10mm N:

HB ¥4 Radius at tip of striker 0:2mm P:8mm

T2 4 Nominal energy Q:150J R:300J S /v F Notch TV UU

%4 44 IR - TiE Visual and Dimensions

£1& G:Good

{t % Bk 4 Chemical Composition (%)
wE clsi[m[P[s I I I I
X100 X1000 i |
Charge No.

AB270° 6| 2| 66(18| 1

HETS: T41-3436BMEAEMARZS1 %3
TAHARA PLANT : 2-1-3, Shirahama, Tahara-city,
Aichi pref.441-3436, Japan
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We hereby certify that above steels have been satisfactorily tested in accordance with the specification.
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Quality Control Sec. Tahara Plant
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